——

REVISIONS

ywl oate |

REMARKS |

1§ 8-1-00 s

‘m
JOB NO.

NOTES :

1. APPROXIMATE WEIGHT:

EMPTY = 484,000 LBS.
FULL = 870,000 LBS.

2. RECOMMENDED SPAREPART @D

6 _[HEX HEAD BOLT A193-87 5/8"-11UNCx1 1/2" LG. 172 1_[DRIVE GEAR SHAFT 86 D]
1 | T-HANDLE LATCH W/ OFFSET PAWL PN 11595A12 171 [McMASTER-CARR 1 [STANDOFF 85
1 | GREASE AITTING ALEMITE 196/S 1/8°NPT 170 |OR EQUAL- @] 1 |STANOOFF 84
6 |HEX HEAD CAPSCREW A193-87 1/2-13UNC X 3/4 LG. 169 2 |SHIM PLATE 83
1_JLock NuT AN26 168 |SKF OR EQUAL [@DP]| 1 [ROD ASSEMBLY 82
1 JLOCK WASHER W26 167 [SKF OR EQUAL |@ ]} 1 |NOZZLE HOLDER 81
2 | TAPER ROLLER BEARING 32226 166 | SKF OR EQUAL |@P|| 4 |ANGLE BRACKET 80
28 | FLAT WASHER A3 5/8" NOM. 165 1 |CROSS SUPPORT 79
32 |HEX HEAD BOLT A193-87 5/8"-11UNC X 1" LG. 164 1 |END INSPECTION COVER 78
4 |HEX HEAD CAPSCREW A193-B7 3/4-10UNC X 1 1/2° LG. 163 1 [ORIP PAN 77
2 |PROXIMITY SENSOR P/N Ni 4-G12-AZ33X 162 | TURCK @] 1 [SDE INSPECTION COVER 76
8 | WASHER A3 1/4" NOM. 161 1| SIDE INSPECTION COVER 75
8 |HEX HEAD CAPSCREW A193-87 1/4"-20UNC X 3/4" LG. 160 1 |END COVER 74
4 [ PILLOW BLOCK ASSEMBLY FREE (oeooasmm) | SDAF23256KCLxI0 7/16" W/ ADAPTER]| 159 [TORRINGTON  |@@P|{ 1 |SUPPORT FRAME 73
12_[HEX BOLT A193-B7 1/2"=13UNC X 3/4” LG. 244 6 |HEX HEAD BOLT A193-87 1"-8 THD. X 6" LG. 158 | THREAD FULL LENGH 1 |GRTH GEAR GUARD SECTION Wi 72
12 |HEX HEAD CAPSCREW DIN 961 M30X2X230 8.8 243 | SANTASALO 40 [HEX NUT A194-2H 1”8 THD. 157 1 |GRTH GEAR GUARD SECTION If 7
12 [HEX NUT DIN 934 M30X2 8 242 | SANTASALO 16 |HEX HEAD BOLT A193-B7 1"-8 THD. X 6-1/2" LG. 156_| THREAD FULL LENGTH] 1 JGRTH GEAR GUARD SECTION | 70
24 |HEX HEAD CAPSCREW DIN912 M24X70 8.8 241 | SANTASALO 16 |HEX NUT A194-2H 2-8" THD. 155 | 1 [PULLEY SUPPORT BRACKET 69
55 | WASHER SNMS70, 200H8 [BRB 37 68 240 [ SANTASALO 16 [HEX HEAD BOLT A193-87 2-8" THD. X 8" LG. 154 | THREAD FULL LENGTH 1 [weiGHT 68
22 | WASHER SMS70, 200 HB|BRB 31 58 239 | SANTASALO 32 |HEX NUT A194-2H 1-5/8"-8 UNC 153 1 [PIVOT PIN 67
22 [HEX NUT DIN 985 M30 8 238 [ SANTASALO 32 [HEX HEAD BOLT A193-87 1-5/8"-8 UNC X 8-1/2" LG. 152 1 | TENSION PLATE 66
22 |HEX HEAD. SCREW DINg31 M30X110 8.8 237 | SANTASALO 4 |PILLOW BLOCK ASSEMBLY HELD (€0 azal | SDAF23256KCLx10 7/16” W/ ADAPTER| 151 [TORRINGTON @@ || 1 |WEIGHT HANGER ROD 65
22 | WASHER SMS70, 200 HB|BRB 31 58 236 | SANTASALO 1 [KeY A108-1045 1.3/4" X21/2° X9 3/4 LG. 150 [ ONE END ROUND 2 [PuLLEY 64
22 [HEX NUT - |DIN 985 M30 8 235 | SANTASALO 1 [PILLOW BLOCK BEARING HELD SDAF23256Kx10 7/16” W/ ADAPTER| 149 [TORRINGTON [@P|| 1 [SEAL PROTECTOR 63
22 |SHOULDER SCREW DIN 931 M30X110 8.8 234 | SANTASALO 1 [KEY A108-1045 21/2°X31/2° X8 1/2° G. 148 [BOTH ENDS ROUND SO DRIP PAN SUPPORT ARM 62
55 |WASHER SMS70, 200 HB|BRB 37 68 233 [ SANTASALO 1 |PILLOW BLOCK BEARING FREE (o€ 00 aosB) | SDAF23256Kx10 7/16” W/ ADAPTER| 147 |TORRINGTON 1 |DISTRIBUTION PIPE 61
55 JHEX NUT DIN 985 M36 8 232 [ SANTASALO 4 [HEX NUT A194-2H 3/4-10UNC 146 1 [DRIP PAN 60
55 |SHOULDER SCREW DIN609 M36X150 38n9 8.8 231 [ SANTASALO 1 JKeY A108-1045 2" X 11/2° X 13" 145 1 |SUPPORT STRUCTURE 59
5 |LOCK WASHER A36 3/8" STANDARD 230 1 [KEY A108-1045 1" X 1" X 6 144 1 JINLET FUNNEL 58
5 [HEX NUT A194-2H 3/8°-16UNC 229 1 |KEY A108-1045 1" X 1" X 8 143 1 |MOUNTING BRACKET 57
1 |LOCK WASHER A36 NO. 10 STANDARD 228 20 [HEX NUT A194-2H 1.1/4"-8 UNC 142 1 [ROD ASSEMBLY 56
1 [HEX NUT A307 NO. 10-24UNC 221 6 [HEX BOLT A193-B7 11/2°-8 UNC X 6 1/2" LG. 141 | THREAD FULL LENGTH 4 |MOUNTING BRACKET 55
1 |HEX HEAD BOLT A307 NO. 10-24UNC X 2" LG. 226 6 |HEX NUT A194-2H 11/2°-8 UNC 140 4 |ROD ASSEMBLY 54
71 JHEX NUT A194-2H 1/2°=13UNC 225 4 [HEX NUT A194-2H 11/4°-8 UNC 139 5 [NOZZLE HOLDER 53
48 |HEX HEAD CAPSCREW A193-87 1/2°-13UNC X 1 1/2° LG. 224 4 [HEX BOLT A193-87 1.1/4°-8 UNC X 4 1/2" LG. 138 4 | ADWSTABLE MOUNTING BRACKET ASSEMBLY 52
16 |HEX HEAD CAPSCREW A193-B7 1/4"=20UNC X 5/8" LG. 223 4 [HEX BOLT A193-87 3/4"-10 UNC X 6" LG. 137 | THREAD FULL LENGTH 1 [COVER GASKET 51 D
4 [HEX NUT A194-2H 3/4"~10UNC 222 6 |HEX BOLT A193-B7 2°-8 UN X 4" LG. 136 ] 1 |BEARNG COVER 50
4 _[HEX BOLT A193-B7 3/4"=10UNC X 1 3/4” LG. 221 4 _[HEX BOLT A193-B7 2"-8 UN X 9" LG. 135 | THREAD FULL LENGTH 1 [SEAUNG RING 49 [
8 |FLAT WASHER A36 1/2° NOM. 220 32 | WASHER F436 g@ 1 3/4°10., 3 0.0, 1/4” THICK 134 1 [GUIDE ROLLER 48 [
8 |HEX HEAD CAPSCREW A193-B7 1/27-13UNC X 2 1/2° L. 219 8 |HEX BOLT A193-87 1 5/8"-8UNC X 9" LG. 133 1| AXIAL ROLLER SHAFT 47 )
8 |HEX HEAD CAPSCREW A193-87 1/2°-13UNC X 1 3/4” LG. 218 4 |HEX NUT A194-2H 2°-8 UN 132 1 [BASE PLATE 46
16_| CENTERLOCK NUT eimc 1/4"-20UNC_P/N 90040A029 217 [ McMASTER-CARR 20 |HEX BOLT A193-B7 1 1/4"-8UNC X 4 1/2°1G. 131 4 [SUPPORT ROLLER GUARD 45
1 |COTTER PN A36 P/N 98338A22 216_| McMASTER-CARR 20 |HEX BOLT A193-B7 1"-8UNC X 6" LG. ‘ 130 | THREAD FULL LENGTH| 1 [AXAL ROLLER GUARD 44
4| HORTONTAL HANDLE HOLD DO ACTKN TOGGLE QLANA P/N 512866 125 | McMASTER-CARR 20 | WASHER F436_feos |1 3/8 1D.X 2 1/2° 00X 1/4 THK.| 129 8 [SToP BLOCK 43
10 _{HAND KNOB O G P/N HK-410 214 [ MORTON MACHINE 32 [HEX NUT A194-2H 1.5/8"-8 UNC 128 4 [ROLLER POSITION SWMTCH BRACKET 42
1| WASHER A36 4" 0.0. X 1 9/16" 1D. X 5/16"THK.| 213 1 JCOUPLING 1070620 127 [FAK 4 [ROLLER POSITION SWTCH BRACKET STAND 41
6 |FLAT WASHER A36 1/2° NOM. 212 1 |REDUCER 485A2-C~19.20:1, ASSY 18 126 |FALK 4 | SUPPORT ROLLER SHAFT 40 D
6 [NUT A194-2H 1/2°-13 UNC M 1 |MAGNETIC COUPLING EMTO 33.05 BMC 125 [REXNORD 4 ['SUPPORT ROLLER 39
6 _[BOLT A193-87 1/2°-13 UNC x 1 3/4 LG. 210 1_|MOTOR 900 HP, 1800 RPM, TYPE 500M 124 [ASEA-BY cusT/@ ][ 1 |ORuM STOP 38
6 [u-BOLT 8875782 3/8"-16 UNC 209 | MMASTER-CARR 1_|COTTER PIN 304 S.S. 5/32" DIA. X 17 LG. P/N 98401A433] 123 |NCMASTER-CARR 1 JAXIAL ROLLER ASSEMBLY 37
1 [NuT A194-2H 5/8"-11 UNC 208 1__|CLEVIS PIN 18-8 S.S. 1/2° DIA. X 1 1/4 LG, P/N 92390A381] 122 [NcMASTER-CARR 1| SUPPORT ROLLER FRAME (DISCHARGE) 36
5 [COTTER PIN 1/4" X 2 1/2° G. 207 2| VALVE, BUTTERFLY 316 SS./SS. HANDLE] 4°, WAFER SERIES 20 121 [BRAY @D || 1 [SUPPORT ROLLER FRAME (INLET) 35
1| TEFLON SEAL GARLOCK PACKMASTER, #1-1 1/4" SQ. X 42 FT.| 206 @D || 26 [HEX HEAD BOLT A193-BB/GALV. [ 5/8"-11UNC X 1 3/4™ LG. 120 1~ JCOUPUNG GUARD, MAGNETIC COUPLING 34
12 |HEX NUT A194-GR. 8 [1/2°-13UNC 205 16 [HEX NUT A194-GR8 5/8"-11UNC 119 1 [COUPUNG GUARD, PINION SHAFT 33
12 |SOCKET HEAD CAPSCREW A193-88 1/2°-13UNC X 1 3/4" LG. 204 16 |HEX HEAD BOLT A193-B8 5/8"-11UNC X 5 1/2" LG. 18 4 | STOP BLOCK 32
20 |HEX HEAD CAPSCREW A193-B7 5/8"=11UNC X 2 1/2" LG. 203 | GALVANIZED 8 |HEX NUT A194-2H /GALV. [ 3/4"-10UNC 17 1 [SUPPORT RAIL 31
20 [HEX NUT A194-2H 5/8"-11UNC 202 | GALVANIZED 8 |HEX HEAD BOLT A193-B7/GALV. [ 3/4"-10UNC X 1 3/4" LG. 116 1 [SUPPORT RAIL 30
16_[HEX NUT A194-2H 7/8"-9UNC 201 | GALVANIZED 2 |GASKET GARLOCK 3700 [1/16™ X 10 5/8" DIA. (FULL FACE) | 115 @[ 1 [SUPPORT RAIL 29
16_|HEX HEAD CAPSCREW A193-87 7/8"-9UNC X 2 1/2" LG. 200 | GALVANIZED 2 |GASKET GARLOCK 3700 [1/16™ X 8 1/2° DIA. (FULL FACE) | 114 @Dl 2 [SUPPORT RAL 28
18 |HEX HEAD CAPSCREW A193-88 1/2°-13UNC X 2 1/4” LG. 199 48 |HEX HEAD BOLT A193-B7/GALV. [5/8"-11UNC X 5 1/27 LG. 13 1~ |DRIVE SUPPORT FRAME 27
3 | GASKET ~ GARLOCK 3700 [1/8" X 5 3/8" 0.0. X 31/2° 10. | 198 @ || 90 [HEX NUT A194-2H/GALV. | 5/8"-11UNC 12 1 |DRIVE GEAR ASSEMBLY 26
1 {GASKET GARLOCK 3700 |1/8" X 8 1/2" 0. 197 [eunp, No 10. |@ [ 16 [HEX HEAD BOLT A193-B7/GALV. [ 5/8"=11UNC X 3" LG. 11 5 [ARM_WELDMENT 25
8 |HEX NUT A194-2H 3/4"~10UNC 196_| GALVANIZED 2 |FLANGE, BUND e 8"-1504 110 |PAINTED 1 |HEADER ASSEMBLY 2%
8 |HEX HEAD CAPSCREW A193-B7 3/4"-10UNC X 3 1/2" LG. 195 | GALVANIZED 8 |HEX HEAD BOLT A193-BB/GALV. | 3/4"-10UNC X 1 3/4™ LG. 109 2 |INSPECTION HATCH ASSEMBLY 23
1 |BUND FLANGE A105/GALV.  [6"-1504 194 2 | FLANGE, BLIND St ap 4"-1504 108 |PAINTED 1 [GASKET 22 [
5_ | LOCKWASHER A36 3/8" STANDARD 193 6 | VALVE, BUTTERFLY CAST IRON EDPM| 4", WAFER SERIES 20 107 [BRAY @D || 1 [MANHOLE COVER ASSEMBLY 21
5 |HEX NUT A194-2H 3/8"-16UNC 192 1 | GASKET GARLOCK 3700 [1/8" THK. FULL FACE 106 @D || 12 [ASSEMBLY TOOL 20
1 |LOCKWASHER A36 410 STANDARD 191 8 [HEX NUT A194-2H 3/4"-10UNC 105 22 [PLATE SANTASALO 19
1 [HEX NUT A194-2H #10-24UNC 190 8 |HEX HEAD BOLT A193-B7 3/4"-10UNC X 2 1/2° LG. 104 11_|GEAR SEGMENT SANTASALO 18 [
1 |HEX HEAD CAPSCREW A193-B7 #10-24UNC X 2" LG 189 1 |FLANGE, BLIND L 8"-150¢ 103 [PAINTED 1 [DRIVE GEAR SANTASALO 17 [ )
2| LOCKWASHER A36 5/16" STANDARD 188 10 [COTTER PIN 304 S.S. 5/32" DIA. X 1" LG. P/N 98401A493] 102" | NcMASTER-CARR 1 |SUPFORT RING — DISCHARGE END 16 ]
2 [HEX NUT A194-2H 5/16"~18UNC 187 10 [CLEVIS PIN 18-8 S.S. 1/2° DIA. X 1 1/47 (6. P/N 92300A381] 101 [McMASTER-CARR 1 |SUPPORT RING — INLET END 15 ]
3| COTTER PIN P/N 98338A22 186 | MCMASTER-CARR 1 |COTTER PIN SIN. STL. 3/16" X 2 1/2" 100 2 | SEAL RING 14 [
3| WASHER A36 1" 0.D. X 3/8" 1.D. X 1/8" THK. | 185 1 | THREADED STUD A193-B7/GALV.| 5/8"~11UNC X 6" LG. 99 1 |SLOPE GUAGE 13
8 [HEX NUT A194-2H 1/2" = 13UNC 184 3 [HEX NU¥ A194-2H/GALV.| 5/8"-11UNC 98 1| WEIGKT GUARD 12
8 |HEX HEAD CAPSCREW A193-B7 1/2" = 13UNC x 1 1/4” LG. 183 1 |FLAT WASHER A36 5/8" STD. 97 1 |GIRTH GEAR GUARD ASSEMBLY 11
3| COTTER PIN A36 P/N 98338A22 182 | McMASTER-CARR 4 | SPRAY NOZZLE P/N 1/260S525 96 | SPRAYWG SYSTENS COJ @@ || 1 [INLET SEAL ASSEMBLY 10
1 [LOCK WASHER A36 NO. 10 STANDARD 181 10 [HEX NUT A194-2H /GALV.| 3/4"~10UNC 95 1 [INLET FUNNEL & SUPPORT ASSEMBLY 9
1 [HEX NUT A307 NO. 10-24UNC 180 10 [HEX HEAD BOLT A193-B7/CALV.| 3/4"-10UNC X 3 1/4™ LG. 94 1 [ SUPPORT ROLLER ASSEWBLY, AUAL ROLLER, INET EX0) 8
1 [HEX HEAD BOLT A307 NO. 10-24UNC X 2" LG. 179 6 | THREADED STUD A240-304L  |5/8"-11UNC X 2 3/4" LG. 93 1 | SUPPGRT ROLLER ASSEMBLY, DISCHARGE END 7
2 [LOCK WASHER A36 5/16" STANDARD 178 1 [INSPECTION COVER MODEL # CMD-R3 92 | TSUBAKI 1 [DRIVE ASSEMBLY 6
2 [HEX NUT A194-2H 5/16"~18UNC 177 56 | WASHER A36/GALV. 5/8" 91 1 [HOOD ASSEMBLY 5
5 JLOCK WASHER A36 3/8" STANDARD 176 56 |HEX NUT A194-2H/GALY. [5/8"-11 UNC 90 1 |BOTTOM VAT ASSEMBLY 4
5 [HEX NUT A194-2H 3/8"-16UNC 175 56 |HEX BOLT A193-B7/GALV. [5/8"-1UNC x 1 1/2" (G. 89 1 |GIRTH GEAR ASSEMBLY SANTASALO 3
6 |LOCKWASHER STEEL 5/8" 174 2 | GORETEX TAPE 88 1| FIBERFLOW DRUM 2
6 |HEX NUT A194-2H 5/8"-11UNC 173 6 | BACKING PLATE 87 1 JASSEHBLY 1
ary DESCRIPTION MATERIAL DIMENSIONS ITEM| DWG. NO. ary DESCRIPTION MATERIAL DIMENSIONS ITEM| DWG. NO. Qry DESCRIPTION MATERIAL DIMENSIONS ITEM | DWG. NO.

THIS DRAVING IS

THE PROPERTY AHLSTRO
OR ANY DATA OR INFORMATION THEREIN SHALL BE COPIED OR REPRODUCED IN ANY
[x or ANY PURPOSE WHAT-

Ta

WING UPON REOUEST.

NEITHER THIS DRAWING

I THIS
0F A 0M.. wER, IN
THE FOREGOING CONDITIONS AND TO

FIBREFLOW 375 DRUM PULPER

< AHLSTROM frrdis o

AHLSTROM MACHINERY [NC
GLENS PALLS, NY 12801

SHEET 1
1-01413-51

OF 6

R1




R1

GUENS TALLS. WY 12081

SHEET 3 OF 6
1-01413-51

ARRSTIOM MACRIERY DX
. <(AHLSTROM g )

S——

S
[
P
P

L1 4
K
i
n
AL

FIBREFLOW 375 DRUM PULPER

=t===d @D | ©

BN

?

__._‘["'_"

]

!

T
J

[

biid

DETAIL ITEM 6

T ra_-:::ﬂ T [
-

REVISIONS

. | SEE SHeT

| oare |

nev.

=
I
=
| T
i
¥
I
| 1l
i =
-
|
|
-
|
|
1
B [
]
an
il
|
]

[ ;Hl !
s

-7
1
-+
|
| |
|
-+
[}
|
—_
|
Lo O
e
i
]

(399
(=9

=\

7 A U v __
Y—AN VN | | 11
Nt I\ | T
N N\ N u
N .'% ! r
= SN s JQT_
© I Tl
N I - "-T._
I T |
~ ‘ m | | \\ (D / " _1.4 |
=) | - | I P | m
. P R | AN / Y I
m | ~r” | T
I |
_ _ _ = ! B pe= gy
I 1 m | 1 " [
= ! “ mm Mo 4_ _ D
b ! i ll(:_.l\ : Wl -
! I : P IESER I
! g I I
- - \ z33 TT ([
7 \Y
Q) [/ N W ! ! Q
= -] | _” /) “|_T |
| // ////l\\\\\ 1 |
~ [
£ >~ F3E3 3
- I |
I I |
2 1
| = ] Em—t-
P ! »
aryr N ! ! e - Q W 1

RF
JOB_NO.




REVISIONS

o | DATE

I REMARKS 1 i

ks
%

| SEE SHEET | |

DETAIL ITEM 37

!

§ HELD BRG.
SECTION K-K
(GUARD NOT SHOWN)

nnin
U

I3
0005

=L

DETAIL ITEM 52

m‘
JOB_NO.

10000

-
S
D

nnnARnARNARARANANRRNADI
LU ULLULULLULUULUUUUULY

nnn
uuu

il

mm:l l
M £

N T NN
ﬁ Py . o I o i B
\d @':____4:@ A _—_4_____:—@ ¢]

I M 7= T S ]
LA A o s
Mis=lN | | L L
A [ : — I { — — : — T a[*
VAR | Lol v |
[ L/ 1/ \f | __\J ]
[N S e | ]
_ﬁ\f _:_ J— —:_ J_ i

P REREREN PN
@1 ] D! -

T

\
U 1
vy Vo 1y |
[ \ / [ !
/ N\
\ /
\
\ \\ v , 1y /’
\ \\ A // / /
\ /
AN \ ’ \ / A
AR \\\\\ / \ 74 //// /o
AN AN o W //
1
\ 7/
NEN NN Vi RDU\“ON \ 172 7, .,
AN N \\ / \ e A 52
\\\ K/
N 7 /
\ \ {\\ ' » 2 ) m
~ 7
162) (42)(41)(160) _ / 2 S . 152)(153
ol *
g // - TT™~<
— - - /’f U
U - ~ AN
///// \\\ \
- / 1~ \
= O . ! / p > \ \
U o ! / \ [
-7 — s
v v/
.—:ﬁl \ \ / \ / /
/ \
o N A2
=l l [ ! 1 o) |
R S et LTI

(587

VIEW_LOOKING TOWARD INLET
DETAIL ITEMS 7 & 8

ITEM 8 IS SHOWN. ITEM 7 DOES NOT INCLUDE ITEMS 37,38,44,46,47,48,49,50,51 AND 164.
ALSO, ITEM 36 IS USED INSTEAD OF ITEM 35

45

1541155,

1641165,

156157

NoTE

THIS DRAVING IS TWE PROPERTY OF AMLETROM NCITMER THIS DRAVING
OR ANY DATA DR INFORMATION TWMEREIN SWALL BE COPIED DR REPRODUCED IN ANY
MANNER, LDANED SPOSCD OF, DR JSED FOR ANY wwaT-
WRITTEN PERMISSION OF  AMLSTROM ___IF TWIS
Y OF  AMLSTROM.THE BORROWER. IN
LOAN, AGREES TO THE “OREGOING CONDITIONS AND TO

RETURN TMIS DRAWING UPON WEOUEST.

FIBREFLOW 375 DRUM PULPER

T AHLSTROM i i
GLEXS FALLS, WY 12801

e 7-11-00

N X
pms/ rct/orot-dwq /1066 /mech /1-01413-5154

SHEET 4 OF
1-01413-51

6
R1




REVISIONS

] oae | REMARKS |52

| | SE SHEET 1 |

INLET CHUTE WALL

i

Z

izt
V ',,Q// i
77740 . ..

SEAL RING

SEAL RING
ON DRUM

ON INLET CHUTE
DETAIL ITEM 10
SECTION F-F VIEW FROM INLET END

TR

I g 9%
o Wi

J ke

DETAIL ITEM 9

AHLSTROM MACHINERY INC
g s pmavi FIBREFLOW 375 DRUM PULPER oz comx

SHEET 5 OF 6

DR ANY DATA DR INFDRMATION "(l(lﬁwm BE COPIED DR
o enw o on Usco ron
1-01413-51 R1

Ses ¢ g gkl L e
RE SRS el S T MR T o o
J0B_NO.




REVISIONS

Sl DATE I REMARKS

| JSEE SHEET 1

‘EG_L_.'
JOB_NO.

€ GEARS

@29

DRIVE FRAME

SECTION H-H

SECTION J-J

FIBREFLOW 375 DRUM PULPER

o AHLSTROM Jorirts

AHLSTROM MACHINEXY DNC
GLENS FALLS. WY 12001

SHEET 6 OF 6

1-01413-51

R1




REVISIONS

i

SECTION A-A

s

-s3"
GROUND
EL. T0

WORKING
POINT

WP. )
SOUTER FACE OF
RUM SEAL RING)

LNOM. FLOOR EL. 504'-0"

(% [ owe TN 3 F—«t'—a” 15-5" 3-8 1918 16-0§"
N T -1-
7 | -14-10 |RELOCATE DRVE FOURGATON | 0P | 0% . s
|5 T ste-on Jowir=3 w7 ws 172 [ [k i=r X 69" 10"
T G 40 R COUOEN 00N -7 -7 : o b L (/7 2 Mo s~ g9 :
L2 JF WS008 U 00h WS VT 3 5§ TP, il 6 brodtnon o g= r-0f ROUGH POLR, FLL TREAD, P, o
K ROUGH POUR, FULL THREAD. VAT AGITATO
5 TP~ - B LYoy B 1 I RN A ~~2 725,3- [
A + M * + - - - + + -+ -
W b Brottnon e i R L Ear==—rz=0y NN ¢ I
- 3'-3" ] . f | S fo——7-7"
ROUGH POUR, FULL THREAD. T o of | | || 3 ‘/ L S
} il ! in TYP. ' ' ' . N ' ' ' g-4" = ' o e
N i [ L e ospemean—" F4- 7 . | . | T
-7 3 g l wo1E-8" ] NN ROUGH POUR, FULL THREAD. Jo = .
l : 26" TYP. I | l | 20~
g'-4" T —-f—-— -—-—- -—’—-—--—l'- --i—--—-—-——’-—--—-—-—-——-———-——-——-—- R R e T P — —_—— 16'-2"
g 16'-6" ! fm—9n®
e - : 263 TP, . ' 20
-5 4 l | 4 = | i JLG._,%. r— 7-8" ——-l - I ' !‘ ! 2
s .. " . ' . . X . L
_II—_:h i bl I 10%' ! ! ! J '1% “« o+ o+ ‘ | &‘? g4 7-8
" 2-9" R N ' ' ' ' S
7-9" 41" 1'-0' ‘-l ~ . . TYP. 17'-11 ' ' N ' - <
T ] e IENESININY 3
1 =TT T i it 1T T e T L | F
' -0 7 + ! + |+ g 6 s _{ ‘ +x . + -+ + + + + + -«
#-7 3-4 e 1 [ 258
N S Kadm | i T | Akl e
EP) snfions 30 T T T W T 008
0
ON A 13 1/2° DIA. B.C. 3%'TYP. ROUGH POUR, FULL THREAD.
PLAN e et e e g - (2) 1/7" DA MCHOR BoLTS
$lg = -6y 4oy 2 7 SPACES AT #-2" = 202" é’oﬁu POUDIECTION ABOV.
s r-sif %?2. l(5"‘ éﬁo%’n&%%ﬁm
31 ROUGH POUR, FULL. THREAD.

(20) 1.1/4” DIA. ANCHOR BOLTS
WITH 6" PROJECTION ABOVE
ROUGH POUR, FULL THREAD.

SEE NOTE 2

ELEVATION
(LOGKING SOUTH)

ST
o Ly

= 1

NOM. FLOOR EL. 497'-9" T -0" T.0.6.
11 ] 11 |
P7 2" GROUT TYP.
1 LOAD No. WEICHT (LBS. DYNAMIC TOTAL EQUIPMENT DIRECTION
]0'-68' EQUIPMENT CONTENTS | COEFFICIENT |LOAD (LBS) OF LOAD
P 79,525 88,385 1. 401,86! DRUM WEIGHT VERTICAL DOWN
NOTES' P. 06,445 81,615 1 282,09 DRUM WEIGHT VERTICAL DOWN
L2y E Y N P, 27,260 - 1 40,890 THRUST LOAD ON AXIAL ROLLER HORIZONTAL
S NO ol -
1. PLAN VIEW DINENSIONS ARE ON THE HORIZONTAL TO 5. PAD AND ANCHOR BOLT SIZES SHOULD BE CONSIDERED THE ANCHOR BOLT & - 4 2 e Z o SEAR LON ST
BOTTOM OF EQUIPMENT BASE WORK POINTS (WP). MINMUM_ALLOWABLE SIZE TO ACCEPT THE EQUIPMENT HARDWARE BY i : = 2 ! SEAR LON JERTICAL DOWN
2. THIS FOUNDATION IS AT A 1* SLOPE TO MATCH THE DRUM COMPONENTS.  ACTUAL PAD SIZE & CONFIGURATION IS THE ADJUSTMENT SLEEVE CONTRACTOR —1 ] e[ 42000 . 12 530001 ORIVE COMPONENTS (DEAD LOAD) | VERTICAL DOWN
- - Y P7 47,930 203,685 1 251,615 VAT WEIGHT + HOOD VERTICAL DOWN
3 A 7 CROUT ALLOWANCE HAS BEEN ASSUMED FOR RESPONSIBILITY OF THE OWNER'S DESIGNER IN ORDER T0 MEET FOR EQUIPMENT P
AT SR o THE GIVEN LOADS. ALIGNMENT BY GROUT BY 10 P8 7.250 13,000 15 30,375 INLET CHUTE_WEIGHT VERTICAL DOWN
4. GEAR LOADS AND SEISWC LOADS ARE SHOWN 6. SETTLEMENT: CONTRACTOR ERECTION T _ ; e S i AT oo
" AT PONT OF APPLICATION. 1T IS THE RESPONSIBILTY OF ~DIFFERENTIAL SETTLEMENT BETWEEN ROLLER SUPPORT CONTRACTOR VIEW B-B P | 0w - 70 5,000 AGTATOR VERTICAL DOWN
THE FOUNDATION DESIGNER TO ENSURE THAT SHEAR LOADS AND DRIVE PADS IS TO BE 0. CERTIFIED P17 | 1500 = 30 3,000 AGTATOR HORIZONTAL
AND OVER TURNING MOMENTS ARE PROPERLY TRANSMITTED ~TOTAL SETILEMENT OF ROLLER SUPPORT AND DRIVE PADS
TO THE POINTS OF INTEREST WHEN DESIGNING FOUNDATION IS NOT TO EXCEED 3/8". . ROUGH POUR 6-16-00
FEATURES. DEAD LOADS & WEIGHTS ARE SHOWN AT THE 'E?Js’é'ie&ﬁ?f!E?MEJ’FEO?‘M?Dcfu{}"HS IEX%ETUTg/S BY CONTRACTOR
TOP OF THE ROUGH POUR. -
EXCEED 1/8° FROM ROLLER SUPPORT AND DRIVE PADS. RECOMMENDED ANCHOR BOLT DETAIL Tolerance, Uniess Noted Otherwise ~orx FOUNDATION P —
~TOTAL SETTLEMENT OF INLET CHUTE PAD IS NOT TO EXCEED 3/8". NOT TO SCALE Froctional Decimal 8 any BT ‘0N T St R e e e SR R LS. DA e T 1o
7. ANCHOR BOLTS SHOULD BE INSTALLED WTH ADJSTMENT SLEEVES. e B0t e e T | R S e e e e e KA FIBERFLOW 375
RFO68 over 120° +1/4" ONSIDERATION 07 SUCH LOAN. AGACES TO TWE FOREGOING CONDITIONS ANG 10 [T e =10 e
JOB NO. Angulor: £1/2", not to exceed 1/16" per 12" NG UPON REDuEST: — ot e pral o S TR} 1 -RFO68-04—~1 R3




SUPPORT ROLLERS
/-AXIAL GUIDE ROLLER

SUPPORT ROLLERS

AGITATOR #2 CONN.
12°-150f, RF.
SEE DETAIL 4

1——7'-2"——-1

REVISIONS
| oate REMARKS A G
1| Sm Jseed B E
72| 41400 [A0D 24D 24" STOCK QUTLET {10P JEF
ELEVATION OMER. RELOCATE ORAI

11/2° DALUTION CONNECTION DMENSION WAS 2

SHOWER CONNECTION HEADER.
3 ] 6-16-00 JCHANGE DETAL 2 10 SHow e JeoF
GAP PROTECTOR. UPDATE DRME FOR el

900 HP MOTOR AND NAG. CPLG.

g4

.
|
|

Je—

|
L

|

|

| ————SHOWER CONN. (EITHER END)

e 2 Sl [l
PLAN VIEW - T TOCK T 0 7-2" + -
= : ?
- ¥ 2471304 B;fl("mw” ¢ OVERFLOW
AGITATOR #1 CONN. AN
TOCK QUTLET 12°-150f, RF. Q‘—e'—mo BACK-P
92'-61" 24"-1504, BACK-UP  SEE DETAIL 4 4
167§ . 3 8
37-8§ I, -
6 32-5

a7-9f

1

RFO68 |
JOB _NO.

92-4l

a"—asodt
BACK-UP FLG.
SHOWER_CONN. (EITHER END) ooy
s"-1so'!
STUDDING FLG.

1/4° MIN. GAP

' oloe
812'-9
1% 5/16" MAX.

DETAIL 2

N.TS.

over 120" 1/4 CONSIDERATION

Angular: £1/2°, not to exceed 1/16" per 12"

RETURN THIS DRAWING UPON REQUEST.

NUl I
6150 ! | o
gack-Up \ 1 WwP. |Il
| . S:)UTER FACE OF '
\ RUM SEAL RING) i i
n4"__|l | ) 1 1T - - - - 1" RO | S |'_7g'
== DET. 2 t !
o o e-—-- T HE f
17'-9 1 / i '
' ' Il | = N
ede 4 1 g HOOD
11'-53 l | | i i | —INSPECTION G
GROUND |/ i - ' H COVER H N~DET. 1
. | = - i oy ;i
—T— ~ — —— S 1 H]
WORKING : A DRAN i ; 900 HP MOTOR SHOWN e | : P T Stock ouner 5 (p_ - -
Backop 51 1000 HP MOTOR AND MOUNTING - ] ! e e B J——E—L%-_,so —i7-3 NAMEPLATE —i
QRPN § o —% "BY CUSTOMER” ﬁ ﬂh v = S| Lo ' 04£'Rﬂm(s)was 4 .
'_3" < + % 10— v . ' <
z-3 ,Eh.. i NOM. FLOOR £L 506-0° | [ 4Eh =~ , l.‘ :l‘ . e TR 102 ~ I e
[ | ! ; ¥ 0 SUIT Hl ¢ g H
l l : ! i \DRAIN DESIGN) ' H |
i H i = ! NI ]
| ' | | | e i | w -4 | :
e . : a1 RN Ak '.
| Lep | Loy | | kA i - § i A :
' . i 1T [l - ps - -5 A arg . 1 R
' ' l e 7 == = --\. 1 .L W 7 ‘ | 1312 // L “‘ 7
| | |NOM. FLOOR EL 4979} 7 7 7 Y % N 17-0" 1.06. T 7 1
PROBE_CONN.— w1y o+l Ustock ouner #2 |\ Lzl .
‘ " HALF CPLG. MANWAY ™ “7° 10wl 24150 31 (2) 1/2 FN"T‘/ DISCHARGE END
B AGITATOR #1 CONN. WATER PURGE ~ 2 @ihirs L=
INSTRUMENT CONN. 63 10-0" 12°-1504, RF. CONNECTION (LOOKING EAST)
Y T SEE DETALL 3 s SEE DETAIL 4 (TYP. EA. END)
3r-1g y l -7 10°-4" 12-8" T
| 2011 37-8 | 1913 67150
€ INLET CHUTE ¢ ¢ ¢ VAT BACK-UP
ROLLER SUPPORT ROLLER SUPPORT
FOUNDATION ELEVATION FOUNDATION
(LOOKING SOUTH)
5/8"~1IUNC X 1" DEEP FULL THREAD
, 6 HOLES SPACED AS SHOWN
T , 1y ON A[6.0007]DIA B.C.
e In DO NOT BREAK THRU
| W 3 I" HOLES TO STRADDLE €
— 2-10° Vi, T0G VAT
m 2
o | g ! “ 26°
’POU ‘\’\0* g 7%‘ DIA -L 108{\ |/
1" FNPT _8 1
WATER PURGE .
CONNECTION N Z / 1/4" NPT F L_ u / /
(TYP. EA. SIDE) >
pre ) \/20' —
SECTION C-C DETAIL 3 CERTIFIED DETAIL 4
P SCALE: 1°=1'-0" SCALE: 1"=1'-0" SCALE: 1"=1-07
6-16-00
|
1o In Tolerance, Unless Noted Otherwise
INLET END 6-13 SECTION B-B Fractional Decimol omaw 13 e ewomeRTy O NEITHER THIS DRAVING AHLSTROM [t il
ANLGL BED SECTION B-B fonal mo |, LR e o ol ST s FIBREFLOW 375 metcem "
(L00KRG VEST) SECTION A-A o 12 g 2 poces woc 205 | S A ST RS o S o
e b om 07, ASLETROM Tt MomeT

R3

1-RF068-09-1




-

REVISIONS
ney. [ oate | REMARKS 3

B 1

[

29'-6 9/32°

23'-7 9/32"

BEARINGS BEARINGS BEARINGS
INLET END DISCHARGE END
|

AR i Ak

I AXAL ROLLER ) FUNCTIONAL DESCRIPTION FOR GREASE LUBRICATION SYSTEM

Qe | | A S, O START GREE PUAP. SGUL 15 120 VLTS C T0 0PEN SILENID VALE.
B. SGAA. T0 M SATLE VAVE FOR GREAS, LW 10 GIISE UNE 1. CUSTMER
| SUPPLES 120 VLTS AC SGAAL TO SOLENOD VL

C. SIGNAL TO MOVE SHUTTLE VALVE FOR GREASE FLOW TO GREASE UNE J2. CUSTOMER
| SUPPUES 120 VOLTS AC SIGNAL TO SOLENOID VALVE

|
0. FEEDBACK TO INDICATE THAT GREASE HAS CONPLETED FILLING OF ALL DOSNG
| NODULES FROM UNE J1. WHEN FILUING IS CONPLETE, PRESSURE INCREASES I
GREASE LINE J1 TO CLOSE THE PRESSURE SWTCH CONTACT. CUSTONER TO PROVIDE
| 20 VOLT AC ELECTRCAL CURRENT TO THE PRESSURE SWITCH.
q e ' " a £, FEEDBACK TO INDKCATE THAT GREASE HAS CONPLETED RILLING OF AL DOSNG
| 1/4" TUBING 1/4" TUBING NODULES FROM UNE J2. WHEN FILUING IS CONPLETE, PRESSURE INCREASES W

u
* SUPPORT ROLLER l' PINION GEAR } SUPPORT ROLLER
|

GREASE LN 2 10 CLOSE THE PRESSURE SWTCH CONTACT. CUSTONER T0 PROVOE
. 120 YOUT AC ELECTRCAL CURRENT T0 THE PRESSURE. SWTCH.
| 1/4" TUBING

1/4" TUBING / F. FEED BACK TO INDICATE WHEN GREASE BARREL IS EWPTY. CUSTOMER TO PROVIE
| \ Y\-— 120 VOLT AC ELECTRICAL CURRENT TO THE SWITCH.
1/4"NPT P
// LUG

N
- 1/4" TUBING
\_ / - f—_ﬁ D %
\ gé /
1/2' TUBING 1/2- TUBING,

. / | i—::::::::::::_-@
1/4” TUBING :, ﬁ:::::::::;@
. 2 oo
/1" TUBING \
\

1/4°NPT TYP AL BASE 08— 1= = Z = =
PLATE IN CONN. @ @

ITENS 3,445 — \ ﬁ / at

BY CUSTOMER
TYP ALL BASE PLATES
ITENS 3,4&5 '

1/8"NPT TYP ALL BASE PLATE -
OUTLET CONN ITEMS 3,4&5

1/2" TUBING

ACTUATOR

- %ASCREWS

80 T0 100 PSIG
AR SUPPLY

FILTER REGULATOR
MOISTURE SEPARATOR

AR HOSE

LOW LEVEL ROD
I

LOW LEVEL LMIT SWITCH

1204 GREASE BARREL
PUMP AND LID SET SAFEMATIC
BPSG-PK PRESSURE SWITCH SAFEMATIC
SG-2102-U PUMPING CENTER SAFEMATIC
BPSG-03 AL BASE PLATE SAFEMATIC
BPSG-02 AL BASE PLATE SAFEMATIC
BPSG-01 AL BASE PLATE SAFEMATIC
SGA-12 ZN DOSING NOZZLE SAFEMATIC BY AHLSTROM
SGA-011 ZN DOSING MODULE SAFEMATIC BY AHLSTROM
Qry DESCRIPTION MATERIAL DIMENSIONS ITEM | DWG. NO.

BY CUSTOMER
BY AHLSTROM
BY AHLSTROM
BY AHLSTROM
BY AHLSTROM
BY AHLSTROM
BY AHLSTROM

H
SEE NOTE 5 -- - - _ (HEADERS) 3. HOSES ARE TO BE FULED WITH GREASE BEFORE INSTALLATION.
! 8 4 TUBING IS T0 B WELL SUPPORTED AND INSTALLED CLOSE TO FRAE
' 6. MAN HEADER SHOULD BE FLUSHED THROUGH BASEPLATES UNTIL CLEAN
@ @ SHUTTLE | GREASE, FREE OF AR IS SEEN.
8. EACH DOSNG NODULE (TENS 142) INCLUDES THO BOLTS FOR MOUNTING
1 ) 11 10 THE BASEPLATE. THEY HAVE WETRIC THREADS. ALSD INCLUDED
TUBING AND FITING WATERAL TO BE A269-TP316
| GREASE RETURN WALL THCKNESS: 1/4° - 035 WAL
1
l
|
|
!
: Il 6/14/00
| m GREASE FOLLOWER PLATE
| 1] /
| 1
4

. NOTES:
\/NT TV I 1. ALL TUBING 15 TO BE CLEWNED BY BLOWING CLEAN ORY AR PRIR 10
IN A WAY WHICH PROTECTS THE TUBING & FITINGS AGAINST DAMAGE.
1X1/2" REDUCER 5. ALWAYS LOCATE PRESSURE SWITCH JUST BEFORE THE BASEPLATE WHCH
VALVE .
. 7. EACH BASEPLATE (ITEMS 3,445) INCLUDES TWO 5/16°X1-1/2" BOLTS
1/2" TUBING TO USE FOR ATTACHING THE BASEPLATE. NUT INCLUDED, BUT BOLTS MAY
S ONE HEX PLUG 1/8°NPT TO BE INSTALLED IN THE UNUSED HOLE
UNE 1 IN THE BASEPLATE.
1/2 - 065" WAL
1" - 092" W
i\PRESSURIZED GREASE i
i s PRAVING IS THE PROPERTY O ANLSTROM  NEITWER THIS DRAVING GREASE LUBRICATION SYSTEM i
i L u OR ANY DATA OR INORMATION TWEREIN SHaLL BC COPIED OR REPRODUCED IN ANY FIBERFLOW 375 — GLEXS FALLS. NY 1280

L] %0 B £5 = B a1 <

~juol=l=l=l-]-1-]-

CONN ITEM 7 o SOLENOID N INSTALLATION AND CAPPED THEREAFTER.
7 VALVE SET /@ Eg 17 TUBING 2. QUARTER INCH TUBING IS TO BE FILLED WITH GREASE BEFORE CUTING.
IS FARTHEST FROM THE PUMPING CENTER.
UINE 2 J BE USED IN A TAPPED HOLE If BETTER SUITED.
- - 9. ALL TUBING AND FITTINGS BY CUSTOMER.
1]
i
1
I| R e T SR o Sl
JgBF 88 [ 1 CONSIDERATION OF SUCK LOAN. AGREES TO The FORTGOING CONDITIONS AND TO ‘DA

1-RF068-09-3 R1




REVISIONS

DATE REMARKS

REV.

CHK
ey | BY

N P

5-8-00 }ISSUED

OUTLET END

OUTLET END

ADJUSTING SCREW (AS)
LOCKNUT

BEARING

FASTENER BOLT —_]

—_—— -
[
—_—

LOCKNUT — ]
ADJUSTING SCREW (AS)—A

ORUM SUPPORT RING— |

L

AXIAL ROLLER

PROXIMITY SWITCH BRACKET

) el

TYPICAL
BEARING SET-UP

JOB NO.

DRUM SUPPORT RING

SUPPORT ROLLER: )
N

1

DRUM

PROXIMITY SWITCH
(TYPICAL, BOTH SIDES)

|

SET FOR
Lo oo — 316" RAVEL
il
FL ‘ i)
e
IMPORTANT !!!
IF DRUM ROTATION IS
SECTION A-A OPPOSITE HAND,
REVERSE PROCEDURES.

PLAN VIEW

DOWN HILL TRACKING PROCEDURE

LOOSEN ALL FASTENER BOLTS

LOOSEN ALL LOCKNUTS

LOOSEN ODD NUMBERED ADJUSTING SCREWS 1/4 TURN
TIGHTEN EVEN NUMBERED ADJUSTING SCREWS 1/4 TURN
TIGHTEN ALL LOCKNUTS

TIGHTEN ALL FASTENER BOLTS

AS12

cw
I T
! ! ASH!
| ' |
T
' ) SWTCH AS16I
! ! cw I
B N
PLAN VIEW ASIS

UP_HILL TRACKING PROCEDURE

LOOSEN ALL FASTENER BOLTS

LOOSEN ALL LOCKNUTS

LOOSEN EVEN NUMBERED ADJUSTING SCREWS 1/4 TURN
TIGHTEN ODD NUMBERED ADJUSTING SCREWS 1/4 TURN
TIGHTEN ALL LOCKNUTS

TIGHTEN ALL FASTENER BOLTS

CAUTION !
STOP DRUM BEFORE
PERFORMING ADJUSTMENTS

AS9 DRUM ROTATION
cow
- -_—_—I_ - I“—-“
i ' o L el
= s
—Ii et =
AS10 ‘. 1
, I R
— e ——- --—--—# INLET END
AS13 X T
cew | |
| T
Y R
At DRUM TRAVEL
AS9 DRUM ROTATION
A D B A U
' '
asto W |
PROXMITY !
SWITCH
__SwmCH g --——--—4% INLET END
AS13 l -—_"__"—
; e
At cw DRUM TRAVEL

INITIAL SET-UP

~ ADJUST ALIGNMENT OF SUPPORT ROLLERS TO DRUM SUPPORT RING
ACCORDING TO TOLERANCE SHOWN IN TYPICAL BEARING SET-UP.

— DRUM WILL TRACK DOWN HILL, DUE TO 1" SLOPE.

— IF AXIAL ROLLER TEMPERATURE EXCEEDS 170, ADJUST ROLLERS USING
UP HILL TRACKING PROCEDURE.

— IF DRUM TRACKS UPHILL AND TRIPS THE PROXIMITY SWITCH, ADJUST THE
ROLLERS USING THE DOWN HILL TRACKING PROCEDURE.

Tolerance, Unless Noted Otherwise

Decimal

2 places x.xx *.05"
3 places x.xxx +.010"

Fractional

under 12" *1/16"
12" to 120" +1/8"
over 120" +1/4"

Angular: £1/2°, not to exceed 1/16" per 12"

NOTE

AHLSTR
DRAWING IS LOANED BY OR WITH AUTHORITY OF AHLSTROM_THE BORROWER. IN
CONSIDERATION OF SUCH LOAN, AGREES TO THE FOREGOING CONDITIONS AND TO
RETURN THIS DRAWING UPON REQUEST.

oM

THIS DRAWING IS THE PROPERTY OF AHLSTROM NEITHER THIS DRAWING
OR ANY DATA OR INFORMATION THEREIN SHALL BE COPIED OR REPRODUCED IN ANY
MANNER. LOANED OR OTHERWISE DISPOSED OF, OR USED FOR ANY PURPOSE WHAT-
SOEVER WITHOUT THE PRIOR WRITTEN PERMISSION OF

IF THIS

COUNTER—CLOCKWISE ROTATING DRUM
TRAVEL ADJUSTMENT INSTRUCTIONS
FIBREFLOW DRUM

h

AHLSTROM NACHINERY INC
RIDGE CENTER
GLENS FALLS, NY 12801

orawn )P scaLe

NONE Joare_5-8-00

crecken fl

fric e P /RCF /PROJ-DWG /NECH/2-26008/2-26009-04

2-26009-04

R1




REVISIONS

2] oare | REMARKS B2

1] 6/15/0 |issed 1-1-

389" REF
I | | l l l |
~ ] ! | !
I' T T 1 T T T T T T T : : ; } } } } | } : L
T
| T
= 1 1 E
=) | !
= | : 2
E= : | ==
= | R ! =
(= ] I O
I ! 1z
I ! _a
N 1
H 1
L I
' 4
184l HOR. SEAM LINE ) 158"
REF & ¢ INTERNAL - == +h g
r PIPE SUPPORT - _m. — -
7
\ 11 i
A \ m r A
| m |
L |
» L I
83 1 |
\ 1 \
\ 1 X
T H 1 |
\ L X
\ 11
T A== ——th——F%——4
i m \y/
‘ @ || |-
378" REF
ELEVATION
INTERNAL PIPE SUPPORT
™, / VAT WALL
4
azzzzZ4
SECTION B-B
Toleronce, Uniess Noted Otherwise
Fractional Decimal TMIS DRAVING IS TE PROPERDY O AMLETAOM  NEITHER THIE DRAVDE BOTTOM VAT I -+ AHLSTROM Jrie L "
OR ANY DATA DR INFORMATION THERCIN SHALL BE COPIED DR REPRODUCED IN ANY GLENS FALLS, NY 12001

under 12" +1/16" 2 places x.xx +.05" MANNCR, LOANED OR OTHERWISE DISFOSED OF, DR USED FOR ANY PURPOSE WHAT= FIBERFLOW 375
12" to 120" +1/8" 3 places x.xxx +.010" SOEVER WITHOUT THE PRIOR WRITTEN PERMISSION O  AMLSTROM TS

REO6 over 120° £1/4 B S B L A L T R Bt o 7 [ T SHEET 1 OF 3
JOB _NO. Angulor: £1/2, not to exceed 1/16” per 12° - | e T AT 1-26009-15 R1




REVISIONS

DATE l REMARKS |".‘¥ I o

|
| | SE SHEET 1 1 |

REV.
No.

Jowomn N

- 1502

1-26003-15

" "
184.000 { 184.000" |
| 92.00°
| Bndehatlll|
' -
w ' I
REF
.
A
L L
I +
Ln.ll w
=z =l
o | . 3
3 E
2 o 8
& =
i =
1/4
i I\
t L 1 1
' k3
,54{%' HOR. SEAM LINE } HOR. SEAM LINE
REF & C INTERNAL N M H o N & C INTERNAL
PIPE STIFFENERS < )% PIPE STIFFENERS
AN
- — — hl l‘ —
| |
| |
1 . |
| 99 ! .
[ R REF | 83
| | REF
| |
| |
| |
| |
k—— ;-1\ - — — — - —
A , N
N PA— 4
AN 2.
INLET END DISCHARGE END
/- VAT WALL
7
N
SECTION D-D
THIS DRAVING IS TWE Nﬂ'l':_ LOM  NEITMER THIS DRAWING BOTTOM VAT . _‘_AHLSTROM RIDGE CENTER e
e SrvenrsE BieeDsLD (. O8 GLCD FON ANY PURFOSE wmaT- FIBERFLOW 375 GUBS PALS. WY 12000
1 Q T TN BTV TOn PERMISSION O AMLSTROM ¥ TS
| RF§§§ I SSimEmr i & S Lo, s o e ForLaG oo w6 0 [ SHEET 2 OF 3
JOB NO. R1




.

REVISIONS
= | oae | REMARKS
1

Y SEE SHEET 1

3
%

* .| - y 1 = = T = = | =
N / s
By 1 r~¢ |
g o <+ 4 ¢ 4
1/4 vP. kc
INTERNAL
a " v / RIB . “’)_TR s PATE g
2w A/ 4 S : A \N &
e w |S _/ o | I i o \-c ¢ 2
< L b I % ' ! v | 4 E
E - , 0 ’ %
irend - 2
| of /M ¢ 1
GROUT HOLE R
/J\ COVER, (8) REQD /J\
I ! q}
/ / AN
- I A 5 4 T &7 .lf =+
| 4

. 12-8" -
&
31'-6" REF
SECTION A-A
Rpeyry /GRWT HOLE COVER
L a
R NNN\\N \| NN NG
\- VAT FLOOR
SECTION C-C
THIS DRAVING IS THE 'v;?;rl" AHLSTIOM NEITHER THIS DRAWING BO.ITOM VAT .- AHLSTROM %‘m e
Naneicn, LOANED, 0% GeEWUISE DISIISED. 7, O WD FON ANy FURPOTE WHAT- FIBERFLOW 375 CLIS PALL3. Y 1z

agR,
SDEVER WITHOUT THE PRIDA WRITTEN PLRNISSION OF  AMLSTROM  IF THIS

SHEET 3 OF 3
;1 226009-15 R1

F DRAVING I3 LOANED BY OR WITH AUTHORITY OF AHLSTROM_THE BORROWER. IN
CONSIDERATION OF SUCW LOAN, AGREES TO THE FLREGDING CONDITIONS AND TO
JOB NO RETURN THIS DRAVING GPON REGUEST.



—

REVISIONS
m oare | REMARKS I ler

T | o

REF.

TR Tl ==y oI B ‘ |

1@9
D
|

| _ —_— —_— ] J -——71-7
| ﬂ_ —_7 B _ ] i
o Y e Sttty A E
- ' i | @ — ¢ | @ . .
Losd P 007 ! 1
- o ,_4"?‘ ‘1‘?' == Q e r—.::-—-a @ @ REF. REF. |
_ -
| =il G ]
- - - - B o - —- - [~ : : :
" - 1 1\ —_——— |
i O A :* :* i O I — e
r 4 a i T | “; A T ____"l|_|l__l'__‘!’__‘|i(_ il
- --— - r—-—-:-: 1L - -:—-—JL-:- - -_I : L __——.JJ ————— _—u..____:.ll-'l’ - —— ﬂl

N z; E=sl [ [T = A - | e

SEE NOTE 5 PLAN VIEW
923" REF.
62.76" 67.09"
‘ 2.00" 0.38" :
.00" 70" 17,81 " ——p——17. "
\ SHAFT 23.00 30.70 SHAFT 7.81 7.81 ———1
|
‘ 1 KEY M08-1045 |2 X1 1/2° X 13 35
7| KEY M0B-1045 [T X 1" X6 34
T KEY A0B-1045 |1 X1 X8 33
20 | HEX NUT A194-2H 71/4-8 UNC 32
B | HEX BOLT A193-87 11/7-8 UNC X 6 1/2_LG. 31| THREAD FULL LENG
. 6 | HEX NUT A94—2H 11/7°-8 UNC 30
I 4| HEX NUT A194-2H 71/4-8 UNC 29
N } — 4| HEX BOLT A193-B7 71/4-8 UNC X 4 1/2_LG. 28
105,32 | 3
! - 7| HEX BOLT A193-B7 3/47-10 UNC X 6 LG. 26 | THREAD FULL LENG
r : =17 6 | HEX BOLT A193-B7 2°-8 UN X 4" LG. 25
83.07" _ 0 _ E: 4| HEX BOLT A193-B7 7-8 UN X 9 LG. 24| THREAD FULL LENG
i ‘ \_ | 1 37 | WASHER Ta% |RORr |13/4 1D, 3 0D, 1/4 THICK 23
' S R 8 | HEX BOLT A193-B7 15/8 -8UNC X 8 LG. 22
F 3| HEX NUT A94-2H 7-8 ON 2
@@@ 20 | HEX BOLT A193-B7 11/4-BUNC X 4 1/2° LG, 20
T . 19
| ! :hl '. 70 | FEX BOLT o387 [T-8INC X6 LG, 18[00 UL LG
— I 70 | WASHER T43% TRoRy |13/8 10X 21/2 00 X 1/4” ™K.} 17
N oL et o 37 | HEX NUT A194-2H 15/8 -8 UNC 16
50.20 SE i 12| HEX BOLT A93-B7 /2 -13UNC X 3/4” \G. 15
NOTE - 2| COUPLING GUARD, MAGNETIC COUPLING 14
5 (3) 7| COUPLING GUARD. PIION SHAFT 13
D I o[ € | COUPLNG FALK 1070620 12
] @@Q [ | REDUCER FALK 485A2-C-19.20:1, ASSY 18 n
- pai | MAGNETIC COUPLING REXNORD EMTO 33.0S BMC 10
o % 4 . 7| MOTOR ASEA 900 HP. 1800 RPN, TYPE 500M 9 _|BY CUSTOMER
] i i ‘ﬂl 11} 1]} T It 1] @9 _NLTE—S-' 4 STOP BLOCK 8
: = == ; 1. ALL WELDS 1O BE PER AHLSTROM WELD SPEC. 1| SUPPORT RAIL 7
18 WGL-004, LATEST REVISION, T | SUPPORT RAIL 6
2. BREAK SHARP EDGES. REMOVE ALL BURRS. ~—T"SGFPORT RALL 3
3. APPROXIMATE WEIGHT = 36,600 LBS. —T"SUPPORT RAL 2
Lo 7 ) 5 T O :
3 - X .
(27) MOUNTING HOLES I FIELD JeTeH AN, T TORVE GEAR ASGENGY 2
6. NOMINAL 1/2° SHIM. . i | ASSEMBLY 1
FLEVATION av DESCRIPTION WATERIAL DIMENSIONS TTEN| OWG. NO.
Toleronce, Unl Noted Otherwise ANLSTROM MACHINEXY
chl(‘:::ol e ot Dech’ml THIS DRAWING IS THE rnv’::: :r AMLSTROM MCITHER THIS DRAWING ORIVE ASSEMBLY e
onder 127 £1/16" 2 ploces xxx +.057 B e Bvemusc BSFCSCD O D O e vost wraT- FIBERFLOW 375 GRS PALS. Y 12908
12" {0 120" 41/8" 3 places xux $.010° ,'ﬁ'.:;:;'r“wn?,;:'x::n:’;"mm T sowsucR,
RFO68 over 1207 1/4" CONSIDERATION DF SUCH LDAN. AGRECS TO THE TORCGOING Cmoirions AND 10 [ommwn 1P - CPR T
SETURN THOS DRAWING UPON PEGUEST. 0P =1 6-21
JOB NO. Anquior: £1/2°, not to exceed 1/16” per 127 — — a1 1-26009-16 R1




REVISIONS

DATE REMARKS M e
10-10-97 JISSUED
) 4-3-00 | ADD RF068, REVISE LABEL NOTE. | TOP | M

“RF068

“RF050

RFO39

JOB_NO.

< 2.697"

- 46.00" =

11/2" TYP. e‘ =

=1 1/2" TYP.
= 3.500"

4 w ® p .

Cow VAR
1* REF. 3,47 DIA THRU, | 125

2 HOLES

(A) MACHINE A LABEL ON BOTH SIDES
WITH THE WORDS: "1 DEGREE SLOPE GAUGE’
LETTERS TO BE 1" HIGH CAPITALS.

MATERIAL:  A36, 1" THK. NOTES :

1. BREAK SHARP EDGES. REMOVE ALL BURRS.

2. ALL SURFACES, UNLESS OTHERWISE SPECIFIED, WILL
BE 500 MICROINCHES (RMS) OR FINER. A MILL FINISH
IS ACCEPTABLE IF IT MEETS THE ABOVE CRITERIA.

REF. DWG: MDS.3.26012.56

Tolerance, Unless Noted Otherwise

Fractional Decimal

under 12" +1/16" 2 places x.xx +.05"
12" to 120" +1/8" 3 places x.xxx +.010"
over 120" 1/4"

Angular: £1/2°, not to exceed 1/16” per 12"

NOTE

SLOPE GAUGE AHLSTROM AHLSTROM MACHINERY INC
THIS DRAWING IS THE PROPERTY OF  AHLSTROM NEITHER THIS DRAWING EI RIDGE CENTER
OR ANY DATA OR INFORMATION THEREIN SHALL BE COPIED OR REPRODUCED IN ANY — GLENS FALLS, NY 12801
MANNER, LOANED OR OTHERWISE DISPOSED OF, OR USED FOR ANY PURPOSE WHAT- F|BERi’ LOW DRUM
SOEVER WITHOUT THE PRIOR WRITTEN PERMISSION OF AHLSTROM IF THIS
DRAWING IS LOANED BY OR WITH AUTHORITY OF AHLSTROM_THE BORROWER, IN

CONSIDERATION OF SUCH LOAN, AGREES TO THE FDREGOING CONDITIONS AND TO DRAWN CUSHINC
RETURN THIS DRAWING UPON REQUEST.

SCALE 3/]6" =1 |foare 06-17-97
crecken OMS re e pms/ref /rf(:39/mech/26012/3-84 3-26012-084 RS




REVISIONS

DATE

REMARKS

7-11-00 ] lssved

8-1-00

o e

309 JONT

JONT WELD MATL. 309 No
MELD NATL. 3161 WAS INCONEL 62

EIlE
2] |z

>

JOB_NO.

EIGHT (8) ALIGNMENT CLAMPS FOR SHELL JOINT (INSIDE & OUT)

CLAMP POSITIONS MAY NOT BE EQUALLY SPACED
SPACING WILL DEPEND ON HOW THE SURFACES MATE.

SIX (6) ALIGNMENT CLAMPS FOR SHELL JOINT NSIDE & OUT)

CLAMP POSITIONS MAY NOT BE EQUALLY SPACED

SPACING WILL DEPEND ON HOW THE SURFACES MATE.

3/16°
3167

1109.25"
459.06 \ 452.76 / 197.44"
385.04” \\ $=35.42" 78.74° / 158.07"
419.69" y

SCREEN SECTION

TYP. FOR
SPLASH RINGS

PULPING SECTION

|

|
I
|

HH

4&00

%
¢Pnuu

GIRTH|GEAR

[©1e.2007] 8]

CP., 308 Mo L

15.75" .
BAFFLE
F /
A
r» '/4'L\.r l
1/ 7 l
\ I
T A
] 1/4"
CYITraY ) |
3/:sB <
g,
|
- 25MM 316L CLAD
| H== Le<r. |/ (eusmo)
| L — |
=g
Loa . T Il 3
§ |
5/16" B - S
Py
DETAIL 1
NTS.

LIFTER PLATE \

1/ 7

SECTION A-A
NTS.

BACKING PLATE

I 15.75"
BAFFLE \ 174
14 B
| /& & <1
| =
.
T == T——1
/4 |

2.54M 316L CLAD
(EXISTING) \
|

UFTER
ALER N
PLATE

~T

H [B— ]
|
DETATL 2
N.TS.

NOTES:

1.

2.

3.

-~

w

WELDERS AND WELD PROCEDURES TO BE
QUALIFIED AND CERTIFIED TO ASME SECTION IX.

WELD INSPECTORS 70 8E QUALIFIED AND
CERTIFIED TO ASNT STANDARDS.

FINAL JOINT WELDS ARE TO BE ULTRASONIC
INSPECTED.

. NO CRACKS OR LACK OF FUSION

ALLOWED.
ALL SLAG INCLUSIONS, GAS PORES, AND CLUSTERS
TO BE LASS THAN 1/3 THE THICKNESS OF THE JOINT WELD.

. APPROXIMATE WEIGHT = 233,700 LBS.

Bed

BACKING PLATE

VDN

/— LIFTER PLATE

/&
]

SECTION B-B
N.TS.

Tolerance, Unless Noted Otherwise
Fractional Decimal
under 12° 1/16' 2 places x.xx %.05°
12" to |zo t|/B
over 120° +1/4"
Angulor: £1/2', not to exceed 1/16" per 12°

3 places x.xxx +.010"

NoTE

DRAVING IS TE PROPERTY OF  ARLSTROM MEITHER THIS DRAVING

OR ANy DATA O TNFORMATION TWEREIN SHACL BE COPIED O% REPRODUCED I ANY

AR, LOANED OR DTMERWISE BISFOSED OF. OR USCD FOR Wy MUAPOTE fotreid

soEVER Wi TEN PERMISIION O AMLETROM
DRAVING 15 LOANED BY D w 1M AGTHONTTY OF  AJNLSTROM THE

CONSIDERATION OF SUCH AGREES TO THE FORCGOING CONBITIONS aND TQ

RETURN THIS DRAWING UPON REQUCST

1 THES
™

DRUM JOINT
FIBERFLOW 375

| "AHLSTROM [ttt el
wn HIB. NY 12801

1-RF068-09-4 R2




REVISIONS
'.'.‘.Yl oate | REMARKS A
1] 620 [l 1-1-

92'-6 7/8"

38'-3 1/16"

i 37-8 3/4"

i 16'-5 7/16" —————i
t 2 3 “

uw
«
Y

FHH ﬂ:lr— — -HA- H— -
|

~——— OUTLET

- — - — -

INLET

6 20
N BAFFLE ORIENTATIONS WHEN
} =TOOKING FROM THE FEED END
2

Tolerance, Unless Noted Otherwise I FIBERFLOW DRUM ™~
Froctional Decimd | g L m s e 2 S o, SISIR RS BAFFLE ORIENTATION [~ AnLsTROMEZE
under 12" %1/16" 2 places x.xx *.05' MANNER, LOANED OR DTHERWISE DISPOSED OF, DR USED FOR ANY PURPOST WHAT-
= 1% 120 dije 3 places e 2007 | BRI I R T S oA o FIBERFLOW 373
over 120° £1/4" CNSIDERATION OF Sucd Loat, somecs TO R P REA0ING CONDITIONS AND TO  Komewm T0P WU e
JOB NO. Angular: £1/2, not to exceed 1/16" per 12" MIS BRAVING (PO REGUEST: —_— — - b1 1-26009-17 R1




> 1 3 1 4 5 6 D
Date j/m/a | Concu | Approuvé Description N | Rév.
S| Guide de levage
4
: A
1 Autre description Motériqu Poids net (kg){ Var.
1015001 Kt
'g) —]
48]
5 —
4
|
Points de levage (des courroies) .mW‘
R = © D |
13500 - 4160
A
—_—
1 | | [ 1 1 ]
_ _
o 2 Centre de grovité o =
py N _ wi g e N _ _ _ _ I P ] _ 1 ®
= by _ _ < T T~ X
) b S
_ _
—— |
\_\n | O
Al
21159KG 350 ] 300
SF304329K1 G = 71150KG SF304340k1—~ G = 11850KG
2X 2X
Point d’attache Etriers en acier Poids total 150 k
Ca docunent et cos informotions eppartennent 3 A Mhistrom
Corparation. § eat sl de by copeer.
o o ot povrsn Tt T _
.ﬂngﬁ;sﬁx.u. oo coont i 1 FF Rujpu nosto
by o-t ki FF Levage du tambour
Rugosité de surfoce iSO 1302-Ro  loleronces généroles Toléronces générales ;
w<360_mw de mo.._n_ocm IS0 2553 = ngm:. soudée _mzo MWM\MM”W—HX - ZQ_.__.uamm IS0 8062 CT10 u-l_U_‘mTl_OS_ —Hﬁuww
Tolérancement 150 8015 Tipage SFS 40728 - Pices forgées < SFS 3507 e . Conga Dote /mo Sch dl_ . Pods ko | D
Tolérances géom.  ISO 1101 - Coupage 0wt gz < B 2315-B DIN 7527 AHLSTROM IY" 23 02,2000 m@ SF305265 |——— ———
Tolérances Mesure >05|>6 |>30|>120 |>400 | >1000| >2000 | >4000 | >8000[>12000|>15000(>20000 d H 6 _ etk Echede Projel o Groupe [
générales nominale €6 |£30[¢120| <400 | £1000] 2000{ <4000 | <BO0O| £12000|<16000|<20000 Vi 1:100 12101 48
mmn%wm cwﬂ._. .«_w_ﬂm..o_m mwmwwﬁng 2121|2222 |£3 [+4 |26 | £8 [ +10]| 212 | £14 | +16 PMA Systems — Sehtmo o Rév
Usinoge [Iim Mofores| Cosse T Ve0.1[102[£0.3[205 | £0.8 | 1.2 | £2 | 3 | 4 | £5 | %6 | - Savonfinng Finlonde SF31071068
2 T —— e e k




|

D PRSP S E—  E—— ——— . S s I S S S E— —— ——————— T | F————

|
| |

1 S © | e 1
|
|

il LA L -
@ YUE EN PIAN i,, w2 M.l/® S N S
(o8)os)ioaXios) mw ow (@) ) \g @(m(rmYm

e e L L S o T T i o) b Sy p—y

H_H T moleur 900 HP montré f T T T . L
AR T moteur 1000 HP et assembloge o _ I !

_ {por le chent) ¥ T 0 :..H... 7 .
_ L_HW, [ 1 Hﬂ = —J | iy = N # pa
Lo . m £ .._ i m : i :
—l' B ‘ A | (7 w .._. T _ | .. m_
Elévation i B} @ Ny w@ ] e. ! L :".. A

A
L\: m————
— 1 I‘(‘?‘P‘I 11
]

Jeu 14 po min.
et 5/16 mox.

Détail 2

o AHLS TROM (el il

CLD Fulls WY phen

SECTION B-B SECTION D-D
SECTION A-A - WAL

Admission

vo%« 2 de B
1-01413-51 R1

RFQ63
Praiel _no.




	01-181029-0001
	01-181029-0002
	01-181029-0003
	01-181029-0004
	01-181029-0005
	01-181029-0006
	01-181029-0007
	01-181029-0008
	01-181029-0009
	01-181029-0010
	01-181029-0011
	01-181029-0014
	01-181029-0015
	01-181029-0016
	01-181029-0017
	01-181029-0018
	41481_Drawings

